
For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



Part List

Qty.
 1�
 1�
 1�
 1�
 1�
 1�
 2�
 2�
 1�
 2�
 2�
 1�
 5�
 9�
 4

Description
Blower Brkt.
Blower Slide
Lock Lever
Spring, Flat
Blower Loop
Shelf
Blower Hook
Double T-Nut
Single T-Nut 
5/16-18x3/4" Carr. Bolt
5/16-18 Nut
5/16-18x1/2" Bolt
5/16-18x3/4" Bolt
5/16" Flat Washer
5/16" Lock Washer

Mfr. Part #
  102141
  102259
  102258
  102257
  102144
  102138
  102140
  102146
  102147

�����

Husq. Part #
531 03 08-05
531 03 08-06
531 03 08-73
531 03 08-09�
531 03 08-10
531 03 08-11
531 03 08-07
531 03 08-78
531 03 07-96

For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com


